
05/21
Änderungen vorbehalten!

Ersatzteilliste

79787776

19 20 21
22

23

27

28
29

30

32
31

26
25

24

33

34
35

36

51

54

52
1

7155

18

50 44

2

3
4

6
7

15
14

8

9

10

11

12

13

45

46

47

48

58

59
60

56

57

61

62

64

63

65

66

67

68
69

70

74

73

72

75

 EBW 1300

53

5

49

37
38

39

40
41

42
43

16 17

29655000-01



Pos. Description Item No. pc.

1 Column, compl. 7965580U 1

2 Column 79655801 1

3 Screw M8x30 80201143 2

4 Washer 8,4 80201377 2

5 Washer 26x72x5 40600180 1

6 Bolt 79655802 1

7 Block 79655803 1

8 Nut M12 80201014 4

9 Tube 79655804 1

10 Caster wheel 40600109 3

11 Washer 13 80201381 4

12 Screw M12x60 80201473 4

13 Caster wheel with brake 40600110 1

14 Washer 10,5 80201380 8

15 Screw M10x40 80201113 8

16 Nut M10 80201034 1

17 Screw M10x40 80201113 1

18 Machine holder, compl. 7965585U 1

19 Nut M8 80201221 4

20 Washer 8,4 80201377 4

21 Grooved ball bearing 6001 2RS 80410036 8

22 Roller 796R1763 4

23 Bolt 796R3730 2

24 Eccentric 796R3765 2

25 Slide 79655851 1

26 Thread insert M12x18 85000177 1

27 Locking device 796UN535 1

28 Retaining ring 15x1 80201322 2

29 Grooved ball bearing 6002 2RS 80410037 2

30 Pinion shaft 796UN505 1

31 Clamping lever M8x25 85000227 1

32 Parallel pin 5x24 80200588 2

33 Brake block 796R1906 1

34 Screw M6x20 80201158 2

35 Bracket 796UN915 1

36 Nut M12 80201036 4

37 Holding fixture lock 79655852 1

38 Axle 79655853 1

39 Retaining ring 8x0,8 80201317 2

40 Washer 8,4 80201391 2

41 Screw M8x30 80201143 2

42 Leg spring 80200803 1

43 Lock lever 79655855 1

44 Holding fixture rotary arm 7965581U 1

45 Retaining ring 22x1,2 80201325 1

09655000 - EBW_1300 Version: 01

from 08/22



46 Washer 23 80201359 2

47 Bolt rotary arm 79655811 1

48 Adapter plate 79655812 1

49 Drill bushing 80201051 1

50 Hand crank,compl. 7965584U 1

51 Hand crank 40600300 1

52 Spring loaded thrust piece 85000157 1

53 Adapter hand crank 79655841 1

54 Parallel pin 5x24 80200588 1

55 Rotary arm compl. 7965582U 1

56 Conductor 40600099 2

57 Tube rotary arm 79655821 1

58 Locking pin 8x42 80201652 1

59 Washer 23 80201359 1

60 Bushing 80420246 6

61 Screw M8x25 80201145 4

62 Adapter plate 796UN198 1

63 Adapter 796UN191 1

64 Handle, compl. 73320595 1

65 Grooved pin 8x30 80200621 2

66 Bow 796R1815 1

67 Eye bolt M8x50 80201112 1

68 Compression spring 85000192 1

69 Washer 8,4 80201391 1

70 Clamping lever M8 85000169 1

71
Column extension for EBW 1300 

(Working height: 1300-2300 mm)
3582G000 1

72 Screw M6x30 80201148 2

73 Column cap 796UN916 1

74 Column, extension 796UN092 1

75 Rail connector, compl. 79600117 1

76 Screw M12x30 40600072 4

77 Washer 13 80201381 4

78 Clamping plate 1 796UN117 1

79 Clamping plate 2 796UN118 1


